A Study of. w
Wastewater Discharges from
Water Treatment Plants

et e e e e e o

-

 This is a loan copy from the library of the 1
Ohio River Valley Water Sanitation Commission | ' |
(ORSANCO) o
i 5735 Kellogg Avenue |
Cincinnati, OH 45228-1112
Phone: 513/231-7719

[

Please return to ORSANCO within one month




MEMBERS OF THE COMMISS | ONF¥

ILLINGIS .

R. S. Engelbrecht, Ph.D., Professor of Environmental Engineering, University of [1linois
Michael P. Mauzy, Director, |llinols Environmental Protection Agency -

(Vacancy)

IND1ANA

Ronald G. Blankenbaker, M.D., State Health Commissioner
Robert A. Hoit, Chairmen, Stream Pollution Control Board
Ralph C. Pickard, Assistant Commissioner for Environmental Health
[...]
only a few agencies which have the regulatory power of ORSANCO. The results
of the surveys covering 15 states and one regional agency, are summarized in
Appendix B.

Examination of the regulations indicates a range of diversity that is as
wide as possible. For example, at one end, Wyoming has a policy disallowing
any new water treatment plants from dischafging any sludge or filter backwash
water to a stream. At the other extreme, Missouri provides no limitations on
the discharge of suspended solids resulting from the treatment of water for
potable use to the Missouri and Mississippi Rivers. The majority of the
regulations allow for the discharge of suspended solids with both a monthly
and daily limitation.

Though regulations exist, discussions with several state and water
treatment plant personnel indicate that enforcement of these regulations
are relatively lax. The prevailing opinion that the impacts of discharges
from water treatment plants are of only secondary concern leads to a
situation where regulations pertaining to such facilities are minimally
enforced and monitoring reports required under NPDES permits are frequently

ignored.

II-5



L

s

i

CHAPTER IIXI
WATER PLANT WASTE TREATMENT AND DISPOSAL

AITERNATIVES AND COSTS

INTRODUCTION

Most sources of potable water, including the Ohio River, are not consid-
ered suitable for direct use and must undergo some level of treatment prior
to distribution and consumption. Most water treatment systems consist of
sedimentation aided by the addition of coagulants such as alum or ferric
sulfate followed by filtration to remove remainiﬁg "fines Some systems
include presedimentation in reservoirs or holding basins. Aeration can be
used to reduce the concentrafion of dissolved minerals such as iron. Chlori-
nation is & traditional method for minimizing bécteria and algal giowth in the

finished water.

The specific design and operational characteristics of any water treat-
ment system are dependent upon the character of the raw wafer, the expected
uses, and the available funds. The choice of presedimentation, the typer
and amount of coagulants used, and the frequency of filter backwashing are
some typical system variables, all of which produce sludges that must be
disposed of in some manner. Inasmuch as water treatment plants are usually
located near the source of raw water, the most economical ultimate disposal
alternative for these sludges is to return them to the raw water source. Be-
cause the largest portion of these sludges (water and solids) comes from the
raw water socurce and only the chemicals repreéent an added increment, it can
be argued that discharge to the raw water source is not only economical, but
also causes minimal environmental impact.

Other ultimate disposal alternatives include land filling, land spread-
ing, chemical recovery, and discharge to a wastewater treatment system. Land
filling and spreading require concentration of the waste stream in order to

reduce the volume and the transportation costs. Chemical recovery also

- Yequires a concentrated waste stream, but still yields a solids residue for

disposal. Discharge to a wastewater treatment system simply displaces the
sludge management issue from one system to another. Thus, any alternative

to direct discharge to the raw water source involves a cost for waste stream

ITI-1



concentration through various means and a cost for transportation.

The purpose of this chapter is to provide information to decision-

makers on the available water treatment sludge management alternatites,

the cost of these alternatives and thelr impacts.

WATER TREATMENT PROCESSES AND WASTE GENERATION

Information relative to water treatment processes and waste generation
in the study area was provided by ORSANCO, state regulatory agency personnel

and through interviews with plant operators and design engineers.

The coagulation/flocculation/filtration process is the basic method
of treating river waters for potable use, but many variations of the basic
process exist in the study area. Variable factors include the type of chemi-
cals used in the coagulation/flocculétion'process, the amount of themicals
used, and auxiliary treatment processes emploved. For any given design,
operational parameters are varied to optimize treatment in response to

changes in raw water quality.

Four basic chemical treatment processes were identified: alum/lime,
dlum/lime/powdered activated carbon (PAC), ferric sulfate, and ferric sul-
fate/PAC. Alum and ferric sulfate are used as coagulants to remove turbidity
and colloidal matter. Lime is used primarily for pH adjustment but may also
be used for softening. PAC is employed as reqguired to alleviate color, organics,

taste and odor problems. Use of polymers to enhance flgcculation ds finding

e increased popularity.

Auxiliary processes include presettling, aeration and chlorination.

Presettling removes coarse sediments and other settleable matter. RAeration

and chlorination aid in the removal of dissolved constituents such as iron,

and chlorination helps to remove and prevent the growth of plankton, algae
and bacteria.

Waste is produced from the presettling, flocculation and filtration
processes. Presettling wastes are composed primarily of fine sand and silt

and organic constituents. Flocculation basin sludges are comprised of silt

clay, colloidal substances and residual chemicals. Filter backwash water

is composed of flocculation "fines" and PAC residuals. Presettling and

s

flocculation sludges are high in suspended soclids content but relatively

low in volume. PFilter backwash water comprises approximately 90 pexcent of the

IIT-2




.
.
§§}>

waste discharge volume, but is relatively low in suspended solids. Both
alum and ferric sludges are difficult to dewater, but ferries sludges generally

exhibit better dewatering characteristics than do alum sludges.

WASTE TREATMENT AND DISPOSAL ALTERNATIVES

Waste treatment and disposal alternatives were determined through a
"state of the art” literature review. A bibliography is presented in
Appendix F. )

Treatment of water plant wastes consists primarily of concentrating
the solids in the waste stream to a point where they may be readily handled
and transported to the peint of ultimate disposal as economically as possible.
Alternative treatment process trainé are shown in Figure IIT-~1 and range
from direct discharge to'sophisticated mechanical dewatering processes and
land filling of the dried sludge. Steps in the process of concentrating/
dewatering the waste include equalization/holding/settling, thickening,
alum/iron recovery and dewatering. Unit processes utilized in these treat-

ment steps are described below.

Equalization/Holding/Settling

Equalization is utilized to even out flow surges, such as those from
basin drainage or filter backwash, and to provide a constant flow rate to
downstream treatment units in order to dose chemicals and operate machinery
properly. The treatment unit may be a simple holding tank or may resenble

a clarifier if some waste concentration is desirable at this point. An

effluent stream of approximately one perxcent sclds may be produced if

decanting ox clarification is employed. Supernate water is usually returned

berd

o
7
.
=

.
=
5
=
E

to the plant raw water intake and effluent is pumped to thickening, dewatering

or discharge.
Thickening

Thickening is accomplished by gravity settling or by centrifuging.

2

In either case polymer, lime, clay or fly ash are used as conditioning

agents., When properly operated, ;Eigkeners may produce an effluent solids

concentration of from two to six percent. Supernate is recycled or discharged

III-3 ' -

S e

o




RIVER WATER

FILTRATION~——f=

1%

PRESETTLING ———7

COAG/FLOC ~————g!

— g RIVER DISCHARGE

- LAGOON

< 1% SOLIDS

\

EQUALIZATION

1%

HOLDING

SETTLING

1%

THICKENING

2 - 6%

_‘2—6%

2 - 6%

UP TO 15%

'

LAND SPREADING

i

Al/Fe RECOVERY

Up to 15%

20%

g STP DISCEARGE

20%

Y

__-_LANDFI LL

Figure 1III-1,.

g DEWATERING

Waste Treatment Alternatives

PPN

III-4




and thickened sludge is routed to dewatering processes or is transported to

a land spreading area. Although coagulant sludges have been shown to im-

prove soil cohesion characteristics, the costs involved in pumping and

transporting liquid or semi-liquid sludges generally rule out this disposal

operation.

Alum/Iron Recovery

Coagulant recovery is usually accomplished by acidification of the

thickened sludge and may result in concentration of the remaining sludge

solids of up to 15 percent. Some concern has been expressed over the use

of the recycled coagulants in water treatment processes due to the carry-

over and concentration of heavy metals and other contaminants. A recent

pilot-scale application of a liguid-to-liquid-ion exchange process to
purify recovered alum has been reported, but data on fuli-scale application

of this process were not identified. It is generally assumed that alum

recovery is economically feasible only at large facilities {» 100 MGD).

20%

I

Dewatering

R
TR

Dewatering of alum sludges is accomplished by air drying in lagoons

T

or on sand beds or by any of the following mechanical processes:

Centrifuge

&

%

S

Filter Press
Belt Filter Press

Vacuum Filter

A sludge solids concentration of at least 20 percent is required to
8

permit handling and transport as a "dry" sludge. Aal1l dewatering alternatives

have been reported to achieve 20 percent or greater concentration either alone

or with the addition of polymers or other Ffilter aids.

Selection of Treatment Alternatives

Lagooning is the most common sludge-handling process because thickening
storage and drying are accomplished in the same treatment unit, but large
land areas are generally required. After freeze-thawing. lagoon sludges

of up to 40 percent have been reported. Mechaniegal dewatering may also achieve

high solids concentrations which in turn lower transportation and disposal
costs. R

Selection of a specific process design depends upon several factors,

including the availability of land, sludge characteristics, hauling -

ITT-5




distance, maintenance requirements and other factors which influence the
cost of treatment. Unit process and process train costs are discussed

below.
ALTERNATIVE TREATMENT AND DISPOSAL COSTS

Feasibility of treatment or selection of a treatment or disposal
alternative should be considered in the context of cost-effectiveness.
Unit process and process train treatment and disposal costs have been

developed to aid decision making in this context.

Cost Derivation

Alternative waste treatment costs were developed using EPA cost curves
and reflect similar assumptions (USEﬁA, 1979}. Costs were updated to 1980
dollars by the ENR construction cost index of 11 December 1980 (3382).
Construction costs were amortized at 7 percent fox 20 years_and.added o

to 0/M costs to produce total annual costs.

Unit process costs were developed on the basis of waste solids
loading. ORSANCO records of river suspended solids concentrations during
1979 and chemical use information obtained from plant surveys were used to
generate loading data for 13 sampling periods in 1%79. These load-
ings were used as the basis for sizing the unit processes and thereby
estimating their capital and O/M costs. Because size, thus cost, varies
with loading, cost data were developed for a 10 MGD water treatment facility
as an example for 10 different unit processes under minimum (242 1bs/mg) and
maximum (2527 lbs/mg) loading conditions. These data are presented in
Appendix C for each of the four types of chemical treatment identified.

Unit process costs were combined in logical sequences according to
the process trains alternatives presented in Figure IIT-1. Annual cost
data for seven prdcess train alternatives for a typicai 10 MGD water treat-

ment plant are presented in Table III-],
SUMMARY AND CONCLUSIONS

As geen in Table ITI-1, annual treatment and disposal costs for a
10 MGD water treatment facility ranééﬂggém $109,244 for lagoon treatment
to $434,599 for a belt filter press system (surge tank, belt filter press,

sludge hauling). In terms of dollars per million gallons, costs range

III-6

:




TABLE TII - 1
EXAMPLE PROCESS TRAIN COSTS

10 MGD - LIME + ALUM + PAC PROCESS

.
. TOTAL ANNUAL COST
r—,::%
-
. GE HAU 2
| LAGOON + SLUDGE L- _ 109.24
| 73,088 $35,156 5109,244
§ SURGE TANK + GRAVITY THICKENER + SAND BED + SLUDGE HAUL 198,257
- $41,560 $25,0097 $95,444 $36,156 !
- SURGE TANK + GRAVITY THICKENER + FILTER PRESS + SLUDGE HAUL _  $371,172
. $41,560 $25,097 $268,359 $36,156
-
SURGE TANK + BASKET CENTRIFUGE + SLUDGE HAUL _ s281,749
$41,560 $204,033 $36,156 d
SURGE_TANK + DECANTER CENTRIFUGE + SLUDGE HAUL 179,766
$41,560 $102,050 $36,156 B d
SURGE TANK + VACUUM FILTER + SLUDGE HAUL _ $347,744
$41,560 $270,080 $36,156 r
8 +
URGE TANK + BELT FILTER PRESS + SLUDGE HAUL _ $434,599

$41,560 $5356,883 536,156

1 - 1980 dollars
2 - 5MI @ 20%

III-7




from $29.93 for the lagoon system to $119.07 fof the belt filter press
system. Although the lagoon system is the most economical form of
treatment, the scarcity and cost of land may make tnis alternative
impractical in some instances.

Sand beds and the various mechanical dewatering devices must be con-
sidered in terms of the capital cost, operation, and maintenance require-
ments of each unit process and in téfmé of cost trade~offs associated with
handling and transportation at lesser or greater golids concentrations.

As the data bresented in this chapter indicate, the cost of treatment
and disposal of water treatment plant sludges is significant and must be a
major consideration in regulatory decision-making. This isg especially true
in light of the small amount of ;ncremental solids ({(chemicals) these sludge

management systems are designed to'preclude from being discharged to the

river,

et

i1I-8




CHAPTER IV
POTENTIAL ENVIRONMENTAT, IMPACTS OF WATER TREATMENT PLANT WASTES

The processing and handling of wastes from water treatment plants can
potentially result in impacts upon the water and land, dependent upon the type
of processes employed. The nature of these impacts 1s discussed in this

chapter.

IMPACTS ON THE WATER

The impacts of the discharge of water treatment plant residues on a
receiving water may be viewed in tﬁo majdr ways: the total mass
perspective and the added pollutant perspective,

If one considers the total mass of constituents in a source/receiving
stream, the impact of a water treatment plant on the mass flow will be to
reduce the mass flow by the portion of the mass flow that is directed into
the water supply system,i.e.,that not removed by the water treatment processes,
and to increase the mass flow by the total mass of the chemical additives,
i.e., coagulants, coagulant aids, and powdered activated carbon (PAC)}. ‘The
bulk of the mass diverted to the water supply system will be returned to the
source/receiving stream at the point of wastewater discharge, as illustrated
in Figure IV-1.

Mathematically, this perspective may be represented by the following

relationships:

= . - . 1%
Mg MA + (MRWS MWS) | assuming 100% capture of MA

For high dissolved solids - low turbidity water

- + <M
(MS M WS) MR

R S

For low dissolved solids - high turbidity water

- + M, M
Mg = Mpped T Mg o Mg
where S

MS = mass flow in stream upstream of water treatment planth

= low in raw water suppl
MRWS Mass flow i pply

MA = mass flow of additives {coagulants, coagulant aids, PAC)

v-1



— A P emmf e WER  aem A el iy e -— -

M 7
(M ~Mpree) + Mo o

¥ 8 RWS

M—M ---;-.—-——--—-—.-—---—-n--—

TOTAL MASS FLOW IN RIVER

- - M
s M5~ Mpws Mg = Meye)
'_h -—_._.h
M
MRWS R
Water
Treatment
Plant
M
T WS
ITY
MA C
Pl

Figure IV-1.

Schematic Representation of the Total Mass Perspective of ™
Water Treatment Plant Operation.

Iv-2

* NOTE:

s

Sewage
Treatment
Plant

Sewage Solids are not
considered in this
diagram -

“

Heois i e

Gl

i

R R s,

£




72

S

T

o2
2

MR = mass flow of treatment plant residues
MWS = mass flow of water supply from plant

NOTE: Sewage solids not considered.

As illustrated in the profile”in Figure IV-1 and the above relationships,
the mass flow in the river is decreased between the water plant intake and
water plant discharge, can increase or decrease after the water plant dis-
charge and before the sewage treatment plant discharge and increases below the
sewage treatment plant. For large streams, the relative change in mass flows
is miniscule compared to the maés upstream of the water treatment plant.
Additionally, the mass involved is generally much less than that contributed
by the sewage flows from the sewage treatment plant.

The added pollutant perspective focuses on the concentration of the sub-
stanceg added during water treatment in the receiving stream. The elements of

this perspective are shown graphically in Figure IV-2, using the following

terms:
CP = Concentration of pollutant to be added in treatment plant upstream
of water intake
Qs = Stream flow upstream of water intake
QRWS = TFlow diverted to water treatment plant
MP = Mass of pollutant added during treatment (¥ pex day)
CPD = Concentration downstream of residual return
QR = Flow of residval stream
QWS = Flow to water system
CPWS = Concentration pollutant in finished water to water supply
CPDS = Concentration of pollutant in river downstream of sewage treat-

ment plant -

e

The general expression for CPD is:

cep = Qpws  (€P) Mo Qug  (CPUS)
Q5- Qpys © 9R

Iv-3



Figure IV-2.

Schematic Representation of the Added Pollutant Concentration
Perspective of Water Treatment Plant Operatiomn.

(s - QRWS) + QR Qs
]
Q5 Qous
CPD
CP l CcpPDS
RIVER
CP Cp CPD CPDS = CP + (M /QS
Qs 05 = Qpus (@S = Qpug) + @R Qs
i D ——
—
CPR Qug »
QRWS WS
cP i ! OR CPWS
Water Sewage
Treatment Treatment
Flant Plant
QWS /_/-’\ -
S TY
M p CPWS v
» Sewage Solids are not

considered in this
diagram. -

Iv-4




The concentration downstream of the sewage treatment plant (ignoring
the sewage flow contribution) is simply the concentration upstream of the
water treatment plant plus the concentration due to additives in the plant
or

CPDS = CP + (MP/QS).

For large source/receiving streams it is reasonablé to assume that the
net increase in pollutant level of added pollutants can be approximated using
the mass of added pollutants and the stream flow. The percent increase in
pollutant level for the added pollutant is:

M

b
T =
Percent Increase MP + 05 (CP)
if QS = 100 MGD and CP = 1 mg/l
Mp
Percent Increase = ————
M_ + 834

P

Thus 100 pounds of pollutant added would result in a 10 percent increase
in pollutant concentration in the stream. A useful rule of thumb is that the
percent increase in pollutant concentration will be one-tenth of the ratio of
pounds added per million gallons per day of stream flow and the ambient
concentration of the pollutant in the stream in mg/1.

The use of eithexr the mass balance or the added concentration approach to
describe the impact of water treatment process residues will usuaily show little
numerical consequence of discharging such residues to large streams.

Furthermore, the ability to measure or observe the incremental impacts
upon the stream due to the incremental changes in concentration is generally
beyond the capacity of the scientific community. The other concern in assessing
the impacts of such discharges upon the streaﬁ is potential localized impacts
which must be considered at a smaller spatial scale than can be considered when

performing the aforementioned mass balances.

In a typical water treatment plant situation one would expect to
find the solids captured by the treatment process in 1,000,000 gallons
of raw water to be contained in 5,000 to 10,000 gallons of clarifier

s

underflow, i.e., a concentration factor of £rom 200 to 1 to 100 to 1

Iv-5




respectively, not considering the materials added. Additionally, many of

the solids that are in colloidal or dissolved form in the raw water are in